Views
3 years ago

Spare part list

Spare part list

Jøtul F 370 Jøtul F

Jøtul F 370 Jøtul F 370 Burnchamber cat no. 350972 BP/cat no. 350973 GP, F 373 BRE 351239, F 373 BLE 351274, Burnchamber Germany cat no. 351188 BP/cat no. 351189 GP Jøtul F 370 Brennkammer kat.nr. 350972 BP/kat.nr. 350973 GP, F 373 BRE 351239, F 373 BLE 351274, brennkammer tysk kat.nr. 351188 BP/kat.nr. 351189 GP BP= Sort lakk/Black Paint, GP= Grå lakk/Grey Paint, BRE= Brun Emalje/Brown Enamel, BLE= Black Enamel, UP= Ulakkert/Unpainted Pos. no. Spareparts Consist of pos.no: Benevnelse Description Dim./Spec. 27 157197 30,66,68,69,70,71,73,74,75,76,77,78,69,80 Dør kompl u/ glass BLE Door Complete Exclusive Glass BLE 28 156301 Askeskuff komplett BP Ash Pan Complete BP 28 156302 Askeskuff komplett GP Ash Pan Complete GP 29 116913 Skrue Senkhode Innvendig Sekskant M8x40 Screw Countersunk Internal Hexagon M8x40 St8.8 / ANSI B18.2 Black DIN 7991 30 Pakning under glass Gasket under Glass V-125x40mm graph W/A 31 Pakning for sideglass ytre mot frontplate Gasket for Side Glass Outer towards Front Plate LD 250-2 Ø6,4x200mm 32 Pakning for sideglass ytre mot sideplate Gasket for Side Glass Outer towards Side Plate LD 250-2 Ø6,4x1380mm 33 10446492 Sideplate venstre BP Side Plate Left BP Cast Iron min 4mm thickness 33 10446495 Sideplate venstre GP Side Plate Left GP Cast Iron min 4mm thickness 33 10446451 Sideplate venstre BRE Side Plate Left BRE Cast Iron min 4mm thickness 33 10446452 Sideplate venstre BLE Side Plate Left BLE Cast Iron min 4mm thickness 34 222157 Glass side ytre H/V 529x125x4mm Glass Side Outer Right/Left 529x125x4mm Ceramic glass with decorative shades 35 156298 30(2pcs),65,62(2pcs),63(2pcs),64,67(2pcs),68(2pcs) Glassholder venstre kompl. uten glass Glass Holder Leftt Compl. Exclusive Glass 36 10448412 Luftkanal venstre UP Air Manifold Left UP Cast Iron min 4mm thickness 37 117879 Skrue sekskant med flens M8x40 DIN 6921 Screw hex cap flange M8x40 DIN 6921 St8.8 / ANSI B18.2 38 Pakning for røykhullsdeksel/stuss Gasket for Smoke Outl.and Smoke Outl. Cover LD 250-2 Ø6,4x600mm 39 10441692 Lufterist topp BP Air Outlet Top BP Cast Iron min 4mm thickness 39 10441695 Lufterist topp GP Air Outlet Top GP Cast Iron min 4mm thickness 39 10441651 Lufterist topp BRE Air Outlet Top BRE Cast Iron min 4mm thickness 39 10441652 Lufterist topp BLE Air Outlet Top BLE Cast Iron min 4mm thickness 40 10441792 Skål topp BP Smoke Outlet Bowl BP Cast Iron min 4mm thickness 40 10441795 Skål topp GP Smoke Outlet Bowl GP Cast Iron min 4mm thickness 40 10441751 Skål topp BRE Smoke Outlet Bowl BRE Cast Iron min 4mm thickness 40 10441752 Skål topp BLE Smoke Outlet Bowl BLE Cast Iron min 4mm thickness 41 10447092 Topp-plate øvre BP Top Plate Upper BP Cast Iron min 4mm thickness 41 10447095 Topp-plate øvre GP Top Plate Upper GP Cast Iron min 4mm thickness 41 10447051 Topp-plate øvre BRE Top Plate Upper BRE Cast Iron min 4mm thickness 41 10447052 Topp-plate øvre BLE Top Plate Upper BLE Cast Iron min 4mm thickness 42 156240 38,42 Røkstuss Ø150 dripless UP Smoke outl Ø150 dripless UP Cast Iron min 4mm thickness 43 10446918 Topp-plate nedre UP Top Plate Lower UP Cast Iron min 4mm thickness 44 117859 Festeskive Ø6xØ15mm Svart Attachment washer Ø6xØ15mm Black Steel 45 10449818 Hengsel/dørlås oppe UP Hinge/Lock Upper Door UP Cast Iron min 4mm thickness 46 10441112 Deksel røykhull UP Smoke Outl Cover UP Cast Iron min 4mm thickness 47 221880 Stang f/Ledeplate Bar f/Exhaust deflector Ø10x300mm, stainless steel Spareparts_F_370_4-4637_P16_020312 2av10

Jøtul F 370 Jøtul F 370 Burnchamber cat no. 350972 BP/cat no. 350973 GP, F 373 BRE 351239, F 373 BLE 351274, Burnchamber Germany cat no. 351188 BP/cat no. 351189 GP Jøtul F 370 Brennkammer kat.nr. 350972 BP/kat.nr. 350973 GP, F 373 BRE 351239, F 373 BLE 351274, brennkammer tysk kat.nr. 351188 BP/kat.nr. 351189 GP BP= Sort lakk/Black Paint, GP= Grå lakk/Grey Paint, BRE= Brun Emalje/Brown Enamel, BLE= Black Enamel, UP= Ulakkert/Unpainted Pos. no. Spareparts Consist of pos.no: Benevnelse Description Dim./Spec. 48 10447612 Ledeplate UP Exhaust Defelctor UP Cast Iron min 4mm thickness 49 221804 Brennplate bakre Burnplate Rear Vermiculite 50 10448212 Luftkanal fremre UP Air Manifold Front UP Cast Iron min 4mm thickness 51 221805 Brennplate side høyre/venstre Burnplate Side Right/Left Vermiculite 52 221877 Hvelv Baffle Vermiculite 53 128632 Skive Ø6.2x12x1.8 Messing Washer Ø6.2x12x1.8 Brass Brass 54 10447512 Brennpl side nedre høyre/venstre UP Burnplate Side Lower Right/Left UP Cast Iron min 4mm thickness 55 10447412 Skakerist UP Riddeling Grate UP Cast Iron min 4mm thickness 56 10447112 Bunnplate indre UP Botom plate Inner UP Cast Iron min 4mm thickness 57 117876 Skrue sekskant med flens M8x25 DIN 6921 Screw hex cap flange M8x25 DIN 6921 St8.8 / ANSI B18.2 58 117873 Skrue sekskant med flens M8x12 DIN 6921 Screw hex cap flange M8x12 DIN 6921 St8.8 / ANSI B18.2 59 117452 Skive Ø8,4xØ20x1.5 Washer Ø8.4xØ20x1.5 St8.8 / ANSI B18.2 60 117739 Skrue senkhode Innvendig Sekskant M8x16 Screw Countersunk Cap Internal Hex. M8x16 St8.8 / ANSI B18.2 Black DIN 7991 61 221867 Glass side indre H/V 365x130x4mm Glass Side Inner L/R 365x130x4mm Ceramic glass 62 Paknig ved festeskruer til glassholder Gasket near attachment screws for Glass Holder LD 250-2 Ø6,4x40mm 63 Pakning mot indre/ytre sideglass Gasket towards Inner/Outer Side Glasses LD 250-2 Ø6,4x1000mm 64 411164 Pakning til glassholder mot sideplate Gasket for Glass Holder towards Side Plate T1000 W/A Ø7,5x700mm 65 Glassholder venstre GP Glass Holder Left GP Cast Iron min 4mm thickness 66 117588 Skive Ø6xØ12x0,5mm Washer Ø6xØ12x0.5mm St8.8 / ANSI B18.2 67 153620 Glassklips sideglass indre Glass Clip for Side Glass Inner Gasket included 68 117726 Skrue Sylinderh. Innvendig Sekskant M6x12 Screw Cylinder head Internal Hex. M6x12 St8.8 / ANSI B18.2 Black DIN 912 69 128412 Glassklips til dørglass Glass Clip for Door Glass Stainless Steel 70 118136 Skrue senkhode Innvendig Sekskant M6x10 Screw Countersunk Cap Internal Hex. M6x10 St8.8 / ANSI B18.2 DIN 7991 71 221662 Hengsel Dør Hinge Door Steel 72 117833 Skrue maskin linsesenkh. pozidrive M6x12 Screw Machine Oval Pozidrive M6x12 St8.8 / ANSI B18.2 Black DIN 966 73 221689 Handtak dør Handle Door Steel, Satin Nickel surface 74 117130 Skrue sekskant med flens M6x12 DIN 6921 Screw hex cap flange M6x12 DIN 6921 St8.8 / ANSI B18.2 75 110904 Skive Ø6,4xØ12,5x1.6mm Washer Ø6.4xØ12.5x1.6mm St8.8 / ANSI B18.2 76 221659 Låsemekanisme dør kompl Locking Mech.Door compl Steel 77 Pakning til dør mot frontplate Gasket for Door towards Front Plate LD 375-2 Ø9,5x2100mm 78 Dør BP Door BP Cast Iron min 4mm thickness 78 Dør GP Door GP Cast Iron min 4mm thickness 78 Dør BRE Door BRE Cast Iron min 4mm thickness 78 Dør BLE Door BLE Cast Iron min 4mm thickness Spareparts_F_370_4-4637_P16_020312 3av10

Untitled - Braun Consumer Service spare parts use instructions ...
8000 - Braun Consumer Service spare parts use instructions manuals
Series1 - Braun Consumer Service spare parts use instructions ...
cruZer - Braun Consumer Service spare parts use instructions ...
Silk épil 5® - Braun Consumer Service spare parts use instructions ...
cruZer - Braun Consumer Service spare parts use instructions ...
Silk•épil 7 - Braun Consumer Service spare parts use instructions ...
cruZer - Braun Consumer Service spare parts use instructions ...
cruZer - Braun Consumer Service spare parts use instructions ...
Silk• épil® - Braun Consumer Service spare parts use instructions ...
cruZer - Braun Consumer Service spare parts use instructions ...
Series3 - Braun Consumer Service spare parts use instructions ...
cruZer - Braun Consumer Service spare parts use instructions ...
Series - Braun Consumer Service spare parts use instructions ...
Series 3 - Braun Consumer Service spare parts use instructions ...
PEL Refrigerator's Spare Parts List
Ersatzteilliste 2009 Spare part list 2009 - Oase
Ersatzteilliste 2010 Spare part list 2010 - Oase
Ersatzteilliste Spare Parts List AS-1212 - Jurec
Ersatzteilliste 2009 Spare part list 2009 - Oase
Hydraulic hand-held Posthole borer Spare parts list - Crowder ...
Spare part list for MiniCrosser T-model Wheels